
AH BG

DE CF BG AH

33

22

44

11

This drawing is our property; it can't be reproduced or communicated without our written agreement.

SCALE

  1:1
WEIGHT (kg)

NA
DRAWING NUMBER SHEET

SIZE

A3

DESIGNED BY:

Larky'sPrints
DATE:

18/1/2019 Mainspring Assembly

A _

B _

C _

D _

E _

F _

G _

H _

I _

1 1/4

BILL OF MATERIALS
No Part Name
1 Spring Frame Back
2 SpringBarrel
3 M4 Nut
4 Ratchet
5 Main Spring
6 Winding Stem
7 M4 X 60
8 Spring Frame Front
9 Winding Key
10 M4 Nut
11 Bracket
12 M4 Washer
13 M4 x 16
14 M4 X 16
15 M4 Washer
16 M4 Locknut
17 Barrel Ratchet
18 Ratchet Spring
19 M4 Nut
20 M4 X 40

1 2 3 4 5

9

101112131415
16

17
18

19

20

6 7 8


